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W e TR YC853450-3715-1S1P 3.7V 1500mAh 5. 55Wh
#Fu 2 AR Chinese
Name of Sample | 3 5t Lithium-ion polymer battery {C853450-3715-1S1P 3.7V 1500mAh 5. 55Wh
English
Mot 1119050001
Sample No.
E 2l SpE BB ARAT
Consignor /
E8 s AT A 2 WA B R AT IR
Manufacturer ChangHong Grand—Pro Tech Co.,Ltd.
KR Tk Bam (CTRRSERNL AR FRAETIE
§1/S6/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF

Test method

DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3

AR T RRBIERIE LT R FFRAETF
the TRANSPORT OF

) T/
’ﬂi’h—/ﬁ ST/SG/AC. 10/11/Rev. 6 38. 3 UNITED NATIONS “Recommendations on
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
AL
A’#“" ) s, PRI
ppearance Silvery and yellow Aluminum—plastics shell
< 5 i
# g B R 2019-05-05 HrRlAE H A 2019-05-09 ~ 2019-06-12
Accepted Date Test Date
B A Eﬁtﬁiﬂ:?&ﬂ!ﬂﬁi;ﬁfﬂ:Wﬁf:&bﬁ%:ﬁi:ﬁﬁ%:?ﬁ‘rﬁﬂ)ﬁl‘%
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
sk, SRR ARG GEF el s i
. ST/SG/AC. 10/11/Rev. 6 38. 3FRHESEN
#’i}ﬂd%’ﬁ The sample has passed the test it
TRANSPORT OF DANGEROUS GOODS” Manual of Tests an Qﬁ)teri
Conclusion  [38:3 N
234 139 (Da
AT 75 W B S HitRechargeable Single Cell Battery./
»6’/}.
Comment
EZIR MERR S ¥ Y
Consignor 518104
Address Post Code
Mk YA AR FA %g,i S @!ﬁ
Approver: Checker: Compiler:
R

Title:

Fl A TELT (Vice chief engineer)
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4 o : RAFHAH 5 -
g | A RS IR EREIAENY pasR | ATER | &2
ame of Tes ndard r :
No. Fipsi Clause Number of Standard Test Result | Conclusion Remark
ggﬂ;ﬂ (?E'Tiu‘.%ﬁ/%i/ﬁéﬁﬁ&ﬁﬂi)‘(%g;ﬁﬂﬁ
F) ST/SG/AC. 10/11/Rev. 6 38.3 HHKT. 1 WRE 1
1 E’Eﬁm UN Manual of Tests and Criteria i R i B
Alt ! See Appendix 1 G /
itude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Passed
simulation
BAm (KT faRmaemmRis IR
SR FJ) ST/SG/AC. 10/11/Rev. 6 38.3 RKT. 2 M 2
2 ) UN Manual of Tests and Criteria See Appendix 2 g*& /
Thermal test |ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.2 Passed
AR T Tk s A T e
] /) ST/SG/AC. 10/11/Rev. 6.88.3 WIRT.3 | WK 3
3 " g UN Manual of Tests and Criteria See Appendix 3 ey 3 /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Pasad
AW CCTERAEmTE I S|
ik E) ST/SC/AC. 10/11/Rev. 6 38.3 WHT.4 | KR 4
4 UN Manual of Tests and Criteria = s
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Ses: Appendix 4 P:si i /
TAM (LT am R pem gt = Ay
S /i) S1/56/AC. 10/11/Rev. 6 38.3 BKT.5 NEE S
5 UN Manual of Tests and Criteria See Appendix 5 ﬁ"*ﬁ' /
External short |s1/SG/AC.10/11/Rev.6 Section 38.3 Test 1.5 bassed
circuit
AT LT e BE Mol i bR
B EA) ST/SG/AC. 10/11/Rev. 6 38.3 WRT.6 | JLKIR 6
6 UN Manual of Tests and Criteria See Appendix 6 %% i/
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 1.6 Posaai
AT (kT fa i by i AR W A
SFEHL £ ST/SG/AC. 10/11/Rev. 6 38.3 WRT.7 | JLHER 7
7 UN Manual of Tests and Criteria : P
Overcharge  |ST/SG/AC. 10/11/Rev. 6 Section 38.3 Tost T.7 See AOHHGESY P;ﬁ 4 /
L i) ST/SG/AC. 10/11/Rev. 6 38.3 WIRT.8 | JLHZK 8
8 4 UN Manual of Tests and Criteria : &
Forced discharge |ST/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Seel Appendix 8 P:Sfi i /
M IR A TRECREE : 20°C—25°C ; RERHRSL: /%
Test Environment Ambient temperature:ZO'CﬂS'C:Ambient humidity:/%
Condition
AR E p
N R Test Iltem
Subcontracted Test FOERE AR y R % .
Condition Subcontracted | Name Post Code
Laboratory ik / &5 P
Address Tel

-
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No. Name of Test Items | Altitude simulation
B Bk A XIS AT Before KI5 After FEHE Fl ok A
%5 Sample Status g |FREE Ji® | A% E/E | Mass Loss | Residual NE
Sample Mass ocv Mass oCV ocV  |Other
No. /g % /g A% 1% % Event
01 | A | o2.3080 | 418 | 22,0987 % 18 0.00 | 100.00 | ©
W0z | oenE | s2.5548 | 416 Q225561 4.16 0.00 | 100.00 | O
003 | ocmere || 22.5945 | 4 196952 4.18 0.00 | 100.00 | ©
w1 | gorere | 2sa| 4fF | Y 4.16 0.00 | 100.00 | O
w5 | groxene | 224521 4Ep | 22.Jpt 4.18 0.00 | 100.00 | ©
w06 | gocrere | 22 ausgiST TSRO 4.16 0.00 | 100.00 | ©
0 | exern | @ | §1T | 24 4.17 0.00 | 100.00 | ©
w08 | girmern gy so2e | @18 [ 2238 ] ¢ 18 0.00 | 100.00 | O
09 | o mekilil o0, 064 | 10Gming? SR 4.18 0.00 | 100.00 | O
o0 | o rene e 2es3 | W17 | 22291 4.17 0.00 | 100.00 | ©
:/LVF&ETMS sy)alc:f[inl}i;:kiunally

i LR V-RA DR R-BE
Note: L-Leakage V-Venting D-Disasse
No Disassembly,No Rupture & No Fire.

akage,No Venting,

F%U:Wt%%‘iﬁﬁ\ﬁ%%.kﬂﬁ,iﬁka
mbly R-Rupture F-Fire O-No Le

[N
A ¥

T N ,;xa
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A

AR

Sample Status

Name of Test Items

ﬁﬂﬁﬁfr Before

B A TR
& -WR 2
Ltd. Test Report—‘Appendix 2

Thermal test

B & A

NO. 1119050001
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Fl 4 B FAE
Residual RNE

10YCTEATEH
SIHERR o | 223987 22. 3973
rlRenn 4 | 2.menl 22.5518 | 412 0.01 | 99.04
ub/\‘
lmeRs o | 22.5%2) 419 99,5942 | 4.12 0.00 | 98.56
22,5052 | 41l L ——————
lmenn  |2es| 4B 92,4831 | 412 0.01 99. 04
T LR ol
05 | llmane L | 224524 | 4 92.4520 | 414 0.00 | 99.04 | ©
ke | 22.4524 | SR ————
06 | oiEane | 22 SHAsgSSa 92,5677 | 412 0.01 99.04 | ©
. 1
07 | plemert e | @Y 92.4224 | 413 0.01 99.04 | ©
W08 | imans giieo. 3928 | @18 92.3916 | 4. 14 0.01 99.04 | ©
09 | ickexiliilo2. 066 | S 22,4053 | 414 0.01 | 99.04 | O
00 | eirere e R0 | & 22.2874 | 4.13 0.01 99.04 | O
SES This space intenti 11
l}EE ) pll:ft‘bl:nkuna !
[T —

&

No Disassembly,No Rupture & No Fire.

2. LR V% D-MRAk R-E FRX . LRA. LMk, RHE. ARX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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]
Vibration

R At

% 2 i S hE F-#4- v, /% | Mass Loss
Mass oCcVv Mass oCcV

o F B & AR

Name of Test Items

HERE

Sample Status

/g A%
TR |2 ] AL 22,3984 | 4.13 0.00 | 100.00
lmens | |e2s8) 412 22.5564 | 412 0.00 | 100.00
lEana . |Bsme| 412 99,5960 | 4.08 0.00 | 99.03
lmane | |22ass1| 41F 20,4840 | 4.10 0.00 | 99.51
emant | |nen]| 48 92,4531 | 413 0.00 | 99.76
oimern | 22 sziaue 22.5679 | 4.12 0.00 | 100.00
llmann | 482|413 99,4242 | 413 0.00 | 100.00
limenn SR 3916 | 14 92,3928 | 414 0.00 | 100.00
ocxeneliiiloe. 4053 | 4 99,4064 | 4.18 0.00 | 99.76
| 010 | lrena R 2671 | A1 92,2886 | 413 0.00 | 100.00
EEETI\ is spa]ceeﬂi nbtlc;‘tkionally
I I
I D N S o o
[ I R
I B

Bz L-miR VoA DA Rk Z FAk 0-Riih. Rk T s, RAME. AKX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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HonloR B AR

Name of Test Items

p= i& -

S#“I"ysit:x ¥ | FHLE & |FF%/E| MassLoss Residual

ample Status e s s

%
ICYCA‘QEE
001 1CYC Fuﬁy charged 22.3984 . 22.3983

e ————————————-—-————__—_____________________
ooRERE | ppeoes | 412 | 2251 | 412 0.00 | 100.00 | ©
_ioiomeR® | 22,5060 | 408 PRERP0Y 4.08 0.00 | 100.00 | ©
ocEaAR | 24800 | 4100 | 224889 4.10 0.00 | 100.00 | ©

| sty st [ |
oomenn o | 29581 | ARE L 4598 | 4.13 0.00 | 100.00 | ©
L e e
_ockas | o @ 4E2 | 220 4.12 0.03 | 100.00 | 0
dooeams  gpanz)| 413 | 224292 4.13 0.00 | 100.00 | ©
| 1orC Fully charsedgd | E7 T
ooraref oy 3028 | 414 .22 39 4.14 0.00 | 100.00 | ©
ooranm figg a06e | 413, 220059 % 13 0.00 | 100.00 | ©
Bk Bl

o i B oo | 41 |zeoeke | 41RO | 1000 | O

1CYC Fully charged

e his space intentionally
y Z23
2 "iE; left blank

I

Gsi: L-R V-IRAL DR kAL PRk O-Lith. L. LA, TG RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

FETNEE T W3 |
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5 e ELEL SNEBH
Name of Test Items Fxternal short circuit
/—/
9 ¥ 8
s OERIE Mﬁ‘;’f@ i E SRR
Sample Status AR, X em/aoc ETpera e Other Event

__/__//—’—

=
1CYéC\éiﬁ?§1§ged —‘_’_‘53—7’____ o
=3
__lw s o
.
1cvéc‘égﬁ;£§$ged 5. 3 o
—
1CYéC§‘ﬁﬁ§§1;ﬂrged 58.1 —’04——"
—
1CY(1;C:?1ﬁyé§;§ged 57.4 o
mvﬂﬁﬁﬁg‘iged 58.4 o
1CYéC§§§yé§1T;ged ’__’fﬁ_____ o
- 58.2 o

1CYC Fully charged
This space intentionally left

WA Tl

ZE DR RARE FRX 0Tk, Rk, Th5e.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

[
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SRS

Sample Status

/'C
5 7Y
ICYICC S oge:f ity _’_12_6—/__ o
D
lc‘{lcc Yscot: Oc%;';f ity ",24_2_/ 0
__L 1c‘11cC Ysco': Oc%ff ity —_—_—24;0’_ ’_/_0’__’__
__015,‘ mrlcc Yscota(:5 ngf ity 24.3 5
U\FEH This space inbtle:;kionally left

Ltd. Test Report— Appendix
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Name of Test Items
PR T E £ Y4

Max. External Temperature

6
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FAILE

Other Event

I

-

I

&ii: D-fRMk ALK 0-RMRAK. FAEK.
Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.

Y |

oo
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HrmA B 2 A

Name of Test Items

HahT SR & HRF
Sample No Sample Status Other Event
1CYCoRATu R
1CYC Fully charged
1cYCHRA TR o
1CYC Fully charged

1CYCoEATER 0

1CYC Fully charged
019 ICYéClY:iﬁyéﬁiged 9
020 SO B it 0
021 s Bty st 0
022 Sﬂcigc‘;gﬁ?ﬁged ‘ 9
023 Wy harsed 0

This space intentionally left blank

DUFEA

. s

Kii: D-MRAR PR O- AR, FALK.
Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.

- " 4
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B5 g A B & AR SRABEOR
No. Name of Test Items Forced discharge
Bt s SRS HRAE
Sample No. Sample Status Other Event
024 1cYe 11?C:1C 1;;‘: %iﬁsiciuged 0
025 1CYC ‘sgfjf%gc?arged o
026 1cYc 153{ T 1;: ?ﬁifc?arged 0
027 1cYc 15:5?%&?&@‘1 Y
028 1CYC 1is\flcl7?%iffc?arged o
029 10YC 15&1?%&:&“@ o
030 1cYC Fa 1?;3 %i%c?arged 0
031 1CYC 1§:f§%§c?arged o
032 10YC 1551017? %iﬁ:c?arged o
033 1CYC ll:clflcl%%iﬁgc?arged O
034 SOCY(35 Oguyflj?%ffc?arged o
035 50CYCS o;::lc 1;‘;5 %iﬁsic?arged o
036 SOCYCS O;::fl%%ffcfarged o
037 socch Orng 1??2(;?&@(1 0
038 50cx{c5 ois\flc 1;? %chaxged o
039 socyc5 Oglcfﬁrfc?arged o
040 socvc5 OFCJE 1;? %E:hgarged Y
041 500{05 OFCuYJC 15?%&?&[;0(1 0
042 500\{5 OICJJL 17; %ffc?argcd 0
043 socvcs OFC\;{ 5 1;;6 %charged 0

&ix: D-FRAR FREK 0-Zfiik. RARK.
Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.
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